HEERT 8220

made for garden




-

made for garden

8220

Position Part number Nazev Name
4 822010004 Vnitini kryt kotou¢e Inner saw blade cover
5 822010005 VnéjSi kryt kotouce Outer saw blade cover
6 822010006 Spina¢ Switch
7 822010007 Motor Motor
7A 8220100071 SkFift motoru (elektro) Case (electric)
8 822010008 PFiruba kotouce vnitini Saw blade inner flange
9 822010009 Rezny kotou& 405mm Saw blade 405mm
10 822010010 Matice M20x1,5 Nut M20x1,5
11 822010011 Priruba kotouce vnéjsi Saw blade outer flange
13 822010013 Plastovy prouzek 1 Plastic line 1
15 822010015 Vné&jsi kryt kotou¢e maly Outer saw blade small cover
16 822010016 Plastovy prouzek 2 Plastic line 2
18 822010018 Kryt kolébky vnéjsi Outer guard cover
20 822010020 KFidlovy Sroub M5x20 Wing bolt M5x20
21 SI-08*25 Sroub M8x25 Bolt M8x25
22 822010022 Madlo Handle
23 822010023 Kolébka Working table
24 822010024 Vysuvny doraz Adjusting rod
25 822010025 Vysuvna podpéra Adjusting support
26 822010026 Zaslepka 25x25 Plastic plug 25x25
30 822010030 Vnitini kryt kotouce velky Inner saw blade small cover
31 S-08*55 Sroub M8x55 Bolt M8x55
32 P-16 Podlozka 16 Washer 16
33 822010033 PruzZina Spring
34 S-08*70 Sroub M8x70 Bolt M8x70
35 822010035 Ram 2 Frame 2
36 822010036 Vzpéra Strut bar
37 822010037 Retizek Chain
38 822010038 Zavlacka Cotter pin
39 S-08*40 Sroub M8x40 Bolt M8x40
40 822010040 Zaslepka 30x30 Plastic plug 30x30
42 S-08*30 Sroub M8x30 Bolt M8x30
44 822010044 Kryt kolébky sklapéci Hinged guard cover
47 822010047 Kryt kolébky vnitfni Inner guard cover
49 822010049 Ram 1 Frame 1
50 822010050 Kryt Guard plate
53 822010053 Doraz Stop plate




HEERT 8220

made for garden

Position Part number Nazev Name
54 822010054 Osa pruziny Axle
56 822010056 KFridlovy Sroub M5x12 Wing bolt M5x12




